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INFLUVAC 2021

Influenza vaccine season 2021

1. NAME OF THE MEDICINAL PRODUCT
INFLUVAC®, suspension for injection (influenza vaccine, surface antigen, inactivated).

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Influenza virus surface antigens (inactivated) (haemagglutinin and neuraminidase) of the following strains*:

- AMVictoria/2570/2019 (H1N1)pdmO09-like strain 15 micrograms HA **
(ANVictoria/2570/2019, IVR-215)

- A/Hong Kong/2671/2019 (H3N2)-like strain 15 micrograms HA **
(A/Hong Kong/2671/2019, IVR-208)

- B/Washington/02/2019 -like strain 15 micrograms HA **

(B/Washington/02/2019, wild type)

per 0.5 ml dose.

propagated in fertilised hens’ eggs from healthy chicken flocks

** haemagglutinin

This vaccine complies with the World Health Organisation (WHO) recommendation (southern hemisphere)
and competent authority decision for the 2021 season.

For a full list of excipients see section 6.1.

INFLUVAC® may contain traces of eggs (such as ovalbumin, chicken proteins), formaldehyde,
cetyltrimethylammonium bromide, polysorbate 80 or gentamicin, which are used during the manufacturing
process (see section 4.3)

*

3. PHARMACEUTICAL FORM
Suspension for injection in prefilled syringe; a colourless clear liquid, filled in single-dose syringes

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Prophylaxis of influenza; especially those who run an increased risk of associated complications.

INFLUVAC® is indicated in adults and children from 6 months of age.

The use of INFLUVAC® should be based on official recommendations.

Vaccination is particularly recommended for the following categories of patients, depending on national

immunization policies:

- Persons aged = 65 years, regardless their health condition.

- Adults and children with chronic disorders of the pulmonary or cardiovascular systems, including asthma.

- Adults and children with chronic metabolic diseases such as diabetes mellitus.

- Adults and children with chronic renal dysfunction.

- Adults and children with immunodeficiencies due to disease or immunosuppressant medication (e.g.,
cytostatics or corticosteroids) or radiotherapy.

- Children and teenagers (6 months - 18 years) who receive long-term acetylsalicylic acid containing
medication, and might therefore be at risk for developing Reye’s syndrome following an influenza
infection.

4.2 Posology and method of administration

Posology

Adults: 0.5 ml.

Paediatric Population:

Children from 36 months onwards: 0.5 ml.

Children from 6 months to 35 months: Clinical data are limited. Dosages of 0.25 ml or 0.5 ml may be given,
for detailed instructions on administering a 0.25 ml or 0.5 ml dose, see section 6.6. The dose given should be
in accordance with existing national recommendations.

For children who have not previously been vaccinated, a second dose should be given after an interval of
at least 4 weeks.

Children less than 6 months: the safety and efficacy of INFLUVAC® in children less than 6 months have not
been established. No data are available.

Method of Administration

Immunisation should be carried out by intramuscular or deep subcutaneous injection.
Precautions to be taken before handling or administrating the medicinal product:

For instructions for preparation of the medicinal product before administration, see section 6.6.

4.3 Contraindications

Hypersensitivity to the active substances, to any of the excipients listed in section 6.1 or to any component that
may be present as traces such as eggs (ovalbumin, chicken proteins), formaldehyde, cetyltrimethylammonium
bromide, polysorbate 80 or gentamicin.

Immunisation shall be postponed in patients/children with febrile illness or acute infection.

4.4 Special warnings and special precautions for use

As with all injectable vaccines, appropriate medical treatment and supervision should always be readily
available in case of an anaphylactic event following the administration of the vaccine.

INFLUVAC® should under no circumstances be administered intravascularly.

As with other vaccines administered intramuscularly, INFLUVAC® should be given with caution to individuals
with thrombocytopenia or any coagulation disorder since bleeding may occur following an intramuscular
administration to these subjects.

Anxiety-related reactions, including vasovagal reactions (syncope), hyperventilation or stress-related
reactions can occur following, or even before, any vaccination as a psychogenic response to the needle
injection. This can be accompanied by several neurological signs such as transient visual disturbance,
paraesthesia and tonic-clonic limb movements during recovery. It is important that procedures are in place
to avoid injury from faints.

INFLUVACE® is not effective against all possible strains of influenza virus.
INFLUVAC® is intended to provide protection against those strains of virus from which the vaccine is prepared
and to closely related strains.

As with any vaccine, a protective immune response may not be elicited in all vaccinees.
Antibody response in patients with endogenous or iatrogenic immunosuppression may be insufficient.
Interference with serological testing: see section 4.5.

This medicine contains less than 1 mmol sodium (23 mg) per dose, i.e. essentially ‘sodium-free’.
This medicine contains potassium, less than 1 mmol (39 mg) per dose, i.e. essentially “potassium- free”.

4.5 Interaction with other medicinal products and other forms of interaction

INFLUVAC® may be given at the same time as other vaccines. Immunisation should be carried out on
separate limbs. It should be noted that the adverse reactions may be intensified.

The immunological response may be diminished if the patient is undergoing immunosuppressant treatment.
Following influenza vaccination, false positive results in serology tests using the ELISA method to detect
antibodies against HIV1, Hepatitis C and especially HTLV1 have been observed. The Western Blot technique
disproves the false-positive ELISA test results. The transient false-positive reactions could be due to the IgM
response by the vaccine.

4.6 Fertility, pregnancy and lactation

Pregnancy

Inactivated influenza vaccines can be used in all stages of pregnancy. Larger datasets on safety are available
for the second and third trimester, compared with the first trimester; however, data from worldwide use of
influenza vaccine do not indicate any adverse foetal and maternal outcomes attributable to the vaccine.
Breastfeeding

INFLUVAC® may be used during breastfeeding.

Fertility

No fertility data are available.

4.7 Effects on ability to drive and use machines
INFLUVAC?® has no or negligible influence on the ability to drive and use machines.

4.8 Undesirable effects

a. Summary of the safety profile

The most frequently reported adverse drug reactions following use of INFLUVAC® are local and/or systemic
reactions such as injection site pain or fatigue and headache. Most of these adverse reactions are of mild to
moderate intensity.

These reactions usually disappear within 1-2 days without treatment.

In rare cases, allergic reactions may evolve to shock, angioedema (see section 4.4)

b. Tabulated summary of adverse reactions

The following undesirable effects have been observed during clinical trials or are resulting from post-
marketing experience with the following frequencies:

very common (=1/10); common (=1/100, <1/10); uncommon (=1/1,000, <1/100); and not known (adverse
reactions from post-marketing experience; cannot be estimated from the available data).

Adverse Reactions Reported with INFLUVAC®

MedDRA System Very Common Uncommon Not Known?
Organ class common =1/100 <1/10 =1/1000, (cannot be estimated
=1/10 <1/100 from the available data)

Blood and lymphatic Transient

system thrombocytopenia,
transient lymphadenopathy

Immune system Allergic reactions, in rare

disorders cases leading to shock
angioedema

Nervous system Headache® Neuralgia, paraesthesia,

disorders febrile convulsions,

neurological disorders,
such as encephalomyelitis,
neuritis and Guillain Barré
syndrome.

Vascular disorders Vasculitis associated

in very rare cases with
transient renal involvement

Skin and Sweating® Generalised skin reactions
subcutaneous including pruritus, urticaria
tissue disorders or non-specific rash
Musculoskeletal and Myalgia
connective tissue arthralgia®
disorders
General disorders Fever, malaise,
and shivering, fatigue
administration site Local reactions:
conditions redness, swelling,
pain,
ecchymosis,
induration®

2 Because these reactions are reported voluntarily from a population of uncertain size, it is not possible to
reliably estimate their frequency or establish a causal relationship to drug exposure.
° These reactions usually disappear within 1-2 days without treatment.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important.
It allows continued monitoring of the benefit/risk balance of the medicinal product.

Healthcare professionals are asked to report any suspected adverse reactions via the national reporting
system.

4.9 Overdose
Overdosage is unlikely to have any untoward effect.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Influenza vaccine, ATC Code: JO7BB02.

Seroprotection is generally obtained within 2 to 3 weeks. The duration of postvaccinal immunity to
homologous strains or to strains closely related to the vaccine strains varies but is usually 6-12 months.

5.2 Pharmacokinetic properties
Not applicable.

5.3 Preclinical safety data
Not applicable.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Potassium chloride, potassium dihydrogen phosphate, disodium phosphate dihydrate, sodium chloride,
calcium chloride dihydrate, magnesium chloride hexahydrate and water for injections.

6.2 Incompatibilities
In the absence of compatibility studies, this medicinal product must not be mixed with other medicinal
products.

6.3 Shelf life
1 year

6.4 Special precautions for storage

Store at 2°C to 8°C (in a refrigerator).

Do not freeze.

Store in the original package in order to protect from light.

6.5 Nature and contents of container
0.5 ml suspension for injection in prefilled syringe (glass, type I), pack of 1 or 10.

6.6 Special precautions for disposal and other handling

The vaccine should be allowed to reach room temperature before use.

Shake before use. Inspect visually prior to administration.

For the administration of a 0.25 ml dose from a single dose 0.5 ml syringe, push the front side of
the plunger exactly to the edge of the mark so that half of the volume is eliminated; a volume of 0.25 ml of the
vaccine remains in the syringe, suitable for administration. See also section 4.2.

Any unused product or waste material should be disposed of in accordance with local requirements.

7. MARKETING AUTHORIZATION HOLDER
Importer:
Abbott Laboratories Ltd., Bangkok, Thailand

Manufacturer:
Abbott Biologicals B.V.
Veerweg 12

NL-8121 AA Olst
The Netherlands

8. DATE OF APPROVAL/REVISION OF THIS TEXT
December 2020
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GC l LU Pre-filled Syringe., Vial,;

Influenza Vaccine (Split Virion, Inactivated)

[Description]

GC FLU is pre-filed syringe and vial containing colorless or slightly whitish liquid made by spliting
and inactivating influenza virus cultured by inoculating in the allantoic cavity of embryonated egg in
order to maintain antigenicity.

Influenza virus antigen is inactivated with formaldehyde and this vaccine complies with the WHO
recommendations for the 2021 Season.

[INDICATIONS]
Prophylaxis against Influenza

[DOSAGE & ADMINISTRATION]
An intramuscular injection of the following doses and immunization of one dose is necessary in
every year at same volume.

1) 6 ~ 35 months old : A single dose of 0.25mL. (7.5 ug) intramuscular injection

2) 3 ~ 8 years old : A single dose of 0.5mL (15 pg) intramuscular injection

3) 9 years and older : A single dose of 0.5mL (15 pg) intramuscular injection
The children younger than 9 years of age who have not been vaccinated or have not been infected
by influenza should be vaccinated two doses at an interval of at least 4 weeks.

[Composition]

1 pre-filled syringe 0.5mL and 1 Vial 0.5 mL contain,
Purified Inactivated Influenza Virus Antigen

Purified Inectivated Influenza Virus Antigen Type A [AVictoria/2570/2019 IVR-215 (HIN1)] -
Purified Inactivated Infiuenza Virus Antigen Type A [AHong Kong/2671/2019 NIB-121 (H3N2)]
Purified Inactivated Infuenza Virus Antigen Type B [BWashingtor/02/201 9
Sodium chloride -+
Potassium chloride
Disodium hydrogen phosphate dinydrate
Potassium dihydrogen phosphate
Water for injection
Needle (Sterilized disposable needle) (25G x 5/8 (0.5 x 16mm))

1 pre-filed syringe 0.25mL contains,

Purified Inactivated Influenza Virus Antigen
Puriied Inactivated Influenza Virus Antigen Type A [Aictoria/2570/2019 VR-215 HIN)] e
Puriied Inactivated Influenza Virus Antigen Type A [A/Hong Kong/2671/2019 NIB-121 (H3N2)] -
Puried Inactivated Infuenza Virus Antigen Type B [BWashington/02/2019]

Sodium chlorideg -+ 2mg
Potassium chloride 0.05 mg
Disodium hydrogen phosphate dihydrate 0.3 mg
Potassium dihydrogen phosphate 0.05 mg
Water for injection q.s
Needle (Sterilized disposable needle) (25G x 5/8 (0.5 X ABMMY) +evervvsvervvsssssisnniiiiiiis 1ea
[PRECAUTIONS FOR USE]

1. Contraindications

Examine vaccinee by history taking and visual inspection and if necessary, by auscultation and

percussion. Then, vaccination is prohibited when vaccinee is diagnosed as one of the following

cases. But vaccination can be performed in case that there is a danger of infection with Influenza
virus and no possibility to cause significant disorder by vaccination.

1) Febrile patient or the person with malnutrition.

2) Person with acute, or gradually serious or active cardiovascular, kidney and liver disease.

3) Patients with acute respiratory disease or other active infectious disease.

4) Patients in latent period and convalescence.

5) Person who showed anaphylaxis by the components of GC FLU.

6) Person with hypersensitivity to egg, chicken, any other chicken component, and GC FLU
component.

7) Person who had fever within 2 days or a symptom of allergy such as generalized rash after the
injection at previous vaccination

8) Person who showed Guillain-Barre syndrome within 6 weeks from the previous influenza
vaccination or person with neurological disorders.

9) Person whose state is not healthy enough to be vaccinated besides the above cases.

2. Inject with care

1) Pregnant woman or those suspected to be pregnant.

2) Person who has chronic cardiovascular disorders, chronic respiratory disorders or diabetes can

be markedly deteriorated if the person is infected with influenza. Accordingly, inject with care if

vaccination is needed.
3. Adverse reactions

1) There is the possibility of local reactions such as redness, swelling and pain, or systemic
reactions such as fever, rigor, headache, fatigue and vomiting. But they usually disappear
within 2~3 days.

2) Encephalomyelitis: In rare cases, acute diffuse encephalomyelitis (ADEM) may occur.

Fever, headache, convulsions, dyskinesia and consciousness disorder usually occur within 2
weeks following the administration of the vaccine. When these symptoms are suspected,
appropriate medical treatment should be available by diagnosis with MRI and so on.

3) Allergic reaction or anaphylactic shock may occur in very rare cases.

4) Transient disorders of systemic and local nervous system may rarely occur. And palsy,
neuralgia, cerebral hemorrhage or inflammation of the nervous system (ex. Guillain-Barre
syndrome) have been reported.

5) Safety of GC FLU was evaluated regarding 226 children (6 months ~ under 18 years), 803
adults (18 years ~ under 60 years) and 173 elderly (60 years ~ ), and the adverse events are
as follows.

849(70.63%) out of 1,202 subjects showed adverse events ; Children 74.78%, adults 74.10%
and elderly 49.13%. Most of them were solicited adverse events (68.55%), and unsolicited
adverse events were 139(11.56%). Drug related adverse events were 48(3.99%).

(D Adverse events which were collected for 6 days after vaccination are listed as below table.

All subjects Children Adults Elderly
(N=1,202) (N=226) (N=803) (N=173)
Tota |"ORTE| Tt VoL iy PRI phckrag
Severe Severe Severe Severe
Pain 46.9%| 05% [50.0%| 1.3% 50.6%| 0.4% 0.0%

Local |Tendernessisp g%, | 129 |sp 79| 22% b7.8%)| 1.0%
Adverse [Er i emar
events |Rodness | 11:3%| 26% [26.1%| 7.1% | 7.6%| 15%

1.2%

93% 1.7%

induration/ | 4 e, | 1.0% [11.5%| 31% | 20% 0.6% | 29% 0.0%

Swelling

Fever 0.8%| 03% | 3.1%| 1.3% | 0.1%| 0.0% |0.6% 06%

Headache [17.6%| 19% | 9.7%| 1.8% [20.7%| 2.4% 13.3% 00%
Systemic

Adverse | Malaise  |10.8%| 1.1% | 9.3%| 0.9% [12.3%] 1.3% |58% 06%
events |Shivering | 8.8%| 1.1% | 58%] 0.9% [10.0%)] 1.3% | 7.5% 0.6%
Fatigue _ [22.9%| 2.1% |19.0%| 1.3% P5.9%| 2.2% 13.9% 2.3%
Swealing | 6.3%| 08% | 6.2%| 09% | 6.2%| 1.0% [69% 00%
Myalgia [17.5%| 1.8% [13.7%| 2.7% P0.2%| 1.9% | 9.6% 0.6%
_W 4.1%] 03% [ 3.1%| 00% | 4.1%

0.4% 5,2"/4 0.6%

@ Serious adverse events were reported 5 subjects. Except for 1case (convulsion), the rest were
evaluated as ‘not related’(acute convulsive abdominal pain : 1case, atelectasis : 1case), or
‘possibly not related'(gastroenteritis : 2cases, bronchitis : 1case).

( Adverse events were collected for 21 days after vaccination, and they were reported 139
subjects (11.56%) among 1,202 subjects. The most frequent events were respiratory adverse
events (B4subjects, 5.32%), and all subjects who had experienced adverse events were
recovered without sequela. Adverse events of which relativity can not be excluded from GC
FLU were 48 subjects (3.99%) as follows.

(Occasionally: 0.1%~<5%; Rare: <0.1%)

Respiratol t
- Occasionally: Coryza, Rhinorrhoea, Throat sore, Pharyngitis, Rhinitis
- Rare: Upper Respiratory tract infection, coughing, Bronchitis

E - tinal

- Rare: Gastroenteritis, vomiting, Diarrhoea, Nausea
% IV
- Occasionally: Dizziness
- Rare: Cramps legs, Migraine, Muscle contractions involuntary

-Skin & A,

- Occasionally: Pruritus

- Rare: Urticaria

. - Ii%are:‘AbnormaI ‘s‘ensatiqn in eye, Asthenopia
N{ Bare: Edema uvula' !

- Harga: \‘(/BC abnormal nos.
' - Rare: Sleep disprder

- Occasionally: Injection site pruritus, Swelling and Pruritus
- Rare: Injection site erythema, Syncope, Fatigue, Pallor
-Cardiov: r disorder
- Rare: Palpitation
4. General precautions

1) Advise the vaccinee or their guardians that the vaccinee should keep equilibrium, keep the
injection site clean, and when the symptoms of high fever, convulsion appear, they should
consult a physician quickly.

2) Antibody reaction can not be sufficient in endogenous or iatrogenic immune deficient patients.

3) Influenza should be vaccinated (September~November) before prevailing. Vaccination can be
delayed according to epidemiological situation.

4) Influenza should be vaccinated with the influenza vaccines produced with current-year-recom-
mended strains.

5. Interaction with other medicinal products

1) There is no data or study on co-administration of GC FLU with other vaccines. If co-administra-
tion is inevitably required, injection site should be different. It should be noted that the adverse
events may be increased.

2) Immunization can be affected by concomitant immunosuppressive therapy or an existing
immunodeficiency.

3) False positive ELISA serologic tests for HIV-1, Hepatitis C, and especially HTLV-1 may occur
following influenza vaccination. These transient false-positive results may be due to cross-reac-
tive IgM elicited by the vaccine.

4) Advise the vaccinee or their guardians that the vaccinee should keep equilibrium, keep the
injection site clean, and when the symptoms of high fever, convulsion appear, they should
consult a physician immediately.

5) Following medicinal products may cause interaction with GC FLU
@ Medicinal products in order to control epilepsy or paroxysmal (Phenytoin, carbamazepine,

Phenobarbitone)
@ Theophyline
® Warfarin
@ Immune globulin
® Immune inhibitory agents (corticosteroid, Cyclosporine, anticancer drug(including radiation
therapy) etc.)
6. Admini ion for preg or ing women

1) Studies for animals and pregnant women have not been conducted with GC FLU. GC FLU
should be given to pregnant or pregnant-suspect women only when necessary.

2) Itis not known whether GC FLU is excreted in human milk. Because many drugs are excreted in
human milk, caution should be exercised when GC FLU is administered to a nursing women.

7. Precautions in administration

1) Before use check this product visually for particles or discoloration. If either is present, do not
use.

2) The injection site is usually lateral upper arm and disinfected with ethanol or tincture of iodine.
Repeated injections at the same site should be avoided.

3) Intravenous administration is prohibited.

4) The tip of needle should not penetrate blood vessel.

5) Do not mix with other vaccines in same syringe.

8. Precautions in Handling

1) Do not use if the vaccine has been frozen.

2) The vaccine should be shaken well and mixed homogeneously before use.

3) The product should be used immediately once opened.

9. Miscellaneous
The used strain and unit are included in this leaflet.
10. Storage
Store at 2~8 °C without freezing in hermetic container and protect from light.
Shelf life: 12 months from the date of manufacture
11. How supplied
0.5mL pre-filled syringe and 0.5 mL vial x In-house packing unit
0.25mL pre-filled syringe x In-house packing unit

Ins-29-V600-7

<> GCPharma

Green Cross Corporation
40, Sandan-gil, Hwasun-eup, Hwasun-gun,
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